

PHYSICAL TESTING REPORT



0013

Dalebrook Supplies Ltd
Eastways Industrial Estate
Witham
Essex
CM8 3UA

FAO: Mrs. Jacqueline Thomson

Report of Tests on: Cream Marl Large Melamine Plate 28cm

Your Reference: TCM4602 Cream Melamine Marl Plate

Lucideon Reference: (19172)-1597

Date Reported: 21-Jan-2019

Order Number: Bacs

Date Logged: 09-Jan-2019

Date(s) of Test(s): 14-Jan-2019 to 17-Jan-2019

Mechanical Dishwashing Resistance of Utensils - Rapid Test for Ceramic Domestic Articles

BS EN 12875-4: 2006

Test Results:

Name of Inspector 1: JD Vaughan

Name of Inspector 2: S Hall

Description of Test Specimen(s): 3x Plates

Result After 16 Hours Immersion: There was no visible change.

Average Classification of Two Inspectors After 16 Hrs: 0

Result After 32 Hours Immersion: There was no visible change.

Average Classification of Two Inspectors After 32 Hrs: 0

Final Classification: 0

Exception(s) to Standard: None

Sample Compliance: The samples meet the requirements of BS8654: 2015

Classification Notes: 0 - No visible change; 1 - First discernible change; 2 - Clearly visible change.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

PHYSICAL TESTING REPORT



0013

Dalebrook Supplies Ltd
Eastways Industrial Estate
Witham
Essex
CM8 3UA

FAO: Mrs. Jacqueline Thomson

Report of Tests on: White Ceramic Plate 28cm

Your Reference: 0544 White Ceramic Plate

Lucideon Reference: (19172)-1596

Date Reported: 21-Jan-2019

Order Number: Bacs

Date Logged: 09-Jan-2019

Date(s) of Test(s): 14-Jan-2019 to 17-Jan-2019

Mechanical Dishwashing Resistance of Utensils - Rapid Test for Ceramic Domestic Articles

BS EN 12875-4: 2006

Test Results:

Name of Inspector 1: JD Vaughan

Name of Inspector 2: S Hall

Description of Test Specimen(s): 3x Plates

Result After 16 Hours Immersion: There was no visible change.

Average Classification of Two Inspectors After 16 Hrs: 0

Result After 32 Hours Immersion: There was no visible change.

Average Classification of Two Inspectors After 32 Hrs: 0

Final Classification: 0

Exception(s) to Standard: None

Sample Compliance: The samples meet the requirements of BS8654: 2015

Classification Notes: 0 - No visible change; 1 - First discernible change; 2 - Clearly visible change.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

Mrs Sharon Mansfield
Manager

This report is issued in accordance with the Conditions of Business of Lucideon Limited and relates only to the sample(s) tested. No responsibility is taken for the accuracy of the sampling unless this is done under our own supervision. This report shall not be reproduced in part without the written approval of Lucideon Limited, nor used in any way as to lead to misrepresentation of the results or their implications.

Lucideon is the trading name of Lucideon Limited. Registered in England No. 1960455.

Lucideon Limited
Queens Road, Penkhull
Stoke-on-Trent
Staffordshire ST4 7LQ
T +44 (0)1782 764428
enquiries@lucideon.com
www.lucideon.com

Mrs Sharon Mansfield
Manager

This report is issued in accordance with the Conditions of Business of Lucideon Limited and relates only to the sample(s) tested. No responsibility is taken for the accuracy of the sampling unless this is done under our own supervision. This report shall not be reproduced in part without the written approval of Lucideon Limited, nor used in any way as to lead to misrepresentation of the results or their implications.

Lucideon is the trading name of Lucideon Limited. Registered in England No. 1960455.

Lucideon Limited
Queens Road, Penkhull
Stoke-on-Trent
Staffordshire ST4 7LQ
T +44 (0)1782 764428
enquiries@lucideon.com
www.lucideon.com

Lucideon Reference: (19172)-1597
Customer Reference: TCM4602 Cream Melamine Marl Plate
Description: Cream Marl Large Melamine Plate 28cm



END OF TEST REPORT

Lucideon Reference: (19172)-1596
Customer Reference: 0544 White Ceramic Plate
Description: White Ceramic Plate 28cm



END OF TEST REPORT